e%FCC RADIO TEST REPORT Report No. : FG3N2326A

SPORTON LAB.

FR1 n41/ 40MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Outter Full RB Highest Band Edge / Outter Full RB
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e %FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG3N2326A

FR1 n41 / 40MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB
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SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 50MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB
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2 Result Summar None
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Tx Total 2733 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 50MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Outter Full RB

Highest Band Edge / Outter Full RB
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2 Result Summal
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2475 GHz 2490 GHz 1.000 MHz 2.48998 GHz -24.01 dBm 0.89 dB
2,490 GHz 2.495 GHz 1.000 Mtz 249488 GHz 21.15 dBm 815dB
2,495 GHz 2496 GHz 500,000 kHz 2.49596 GHz 22.27 dBm 9.27 dB
2.496 GHz 2536 GHz 100.000 kHz 251518 GHz 3.43 dBm -26.57 dB
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2,695 GHz 2.740 GHz 1.000 MHz 2.696 20 GHz <2311 dBm -10.11dB
2.740 GHz 2.795 GHz 1.000 MHz 2.740 21 GHz -43.28 dBm -18.28 dB
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Channel power -25dBm > -27.96dBm (PASS)
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2 Result Summar None
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Tx Tatal -27.96 dBm
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 50MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB
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ey S 0T

12:46:11 AN 03/28/2024

Channel power -25dBm > -26.67dBm (PASS)
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2 Result Summar None
Tl [Ref] 1.000 MHz -26.67 dBm
Tx Total 2667 dBm
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e%FCC RADIO TEST REPORT Report No. : FG3N2326A

SPORTON LAB.

FR1 n41 / 50MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Outter Full RB Highest Band Edge / Outter Full RB
Ref Level 30.00 dBm  Offset 1350 dB Made Auto Sweep SGL Ref Level 40.00dBm Offset 13.50dB Mode Auto Sweep SGL
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 50MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB
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Count 300/300

AN AR A A AU e

[ | |
w N \
Aoy ‘~‘~,~,«'f Ll ™

2.475 GHz 8004 pts. 1 MHz/ 2,546 GHz
2 Result Summal
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2.640 GHz 2.690 GHz 100.000 kHz 2.65603 GHz 7.92 dBm -22.08 dB
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2681 GHz 2695 Gz 1:000 M 269108 GHz -25.09 dBm -15.00d8
2,695 GHz 2.740 GHz 1.000 MHz 2.69654 GHz -28.47 dBm -15.47dB
2.740 GHz 2.795 GHz 1.000 MHz 2.74018 GHz -43.42 dBm -18.42 dB
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Channel power -25dBm > -28.81dBm (PASS)
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41/ 60MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 40,00 dBm  Offset 13.50 0B

Mode Auto Sweep saL
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Channel power -25dBm > -28.33dBm (PASS)
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1ACLR 1Rm Avg

30 dbm 1 { 7

'D?'d‘a'r"r{’nf‘k‘\u “‘\u-‘""\,w'i‘-,r iy {‘L\J'VM \/WVMW W\J“"u"

CF2.49 GHz

200.0 kHz/

1001 pts Span 2.0 MHz

2 Result Summar None
Tl [Ref] 1.000 MHz -28.33 dBm
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41/ 60MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Outter Full RB

Highest Band Edge / Outter Full RB

Ref Level 40,00 dBm  Offset 13.50 0B
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2,495 GHz 2.496 GHz 1.000 MHz 249597 GHz -17.49 dBm -4.43 dB
2.496 GHz 2556 GHz 100.000 kHz 252243 GHz 2.37 dBm
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2681 GHz 2695 Gtz 1:000 M 269112 GHz 16.97 dBm 697 dB
2,695 GHz 2.750 GHz 1.000 MHz 269515 GHz -26.57 dBm -13.57dB
2.750 GHz 2.795 GHz 1.000 MHz 2.790 29 GHz -44.00 dBm -19.00 dB
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Channel power -25dBm > -27.56dBm (PASS)
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2 Result Summar None

Tal [Ref) 1.000 Mbz -21.56 dBm
Tx Total -27.56 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41/ 60MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Mode Auto Sweep saL
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2 Result Summal
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RefLevel 40.00dBm  OMfset 13.50dB.
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2 Result Summa:
2,630 GHz 2.690 GHz 100.000 kHz 2.655 26 GHz 8.59 dBm -21.41 dB
2630 GHz 2691 Gz 1,000 Mtz 269011 GHz 22.47 dBm 1247 d8
2691 Ghiz 2595 GHz 1,000 MHz 269101 GHz 21.21 dBm -11.21d8
2685 GHz 2750 GHz 1,000 Mz 269540 GHz 22,89 dBm 1189 d8
2.750 GHz 2.795 GHz 1.000 MHz 2.78271 GHz -43.85 dBm -18.85d8
redy S CU0D
12:49:49 AN 03/28/2024

Channel power -25dBm > -27.54dBm (PASS)

Ref Level 40.00 dBm  OMfset 13,5048 & RBW 10kHz 5GL
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2 Result Summar None
T Ref) 1.000 Mz -27.50 dBm
Tx Tatal -2754 dBm
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41/ 60MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Outter Full RB

Highest Band Edge / Outter Full RB

Ref Level 40,00 dBm  Offset 13.50 dB Made Auto Sweep Lo

Count 300/300
Limit Chesi i
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2.475 GHz 6104 pts. 1 MHz/ 2,556 GHz

2 Result Summal

2.475 GHz 2490 GHz 1.000 MHz 2.49050 GHz -25.89 dBm
2.490 GHz 2.495 GHz 1.000 MHz 2.494 85 GHz -18.95 dBm
2,495 GHz 2.496 GHz 1.000 MHz 2.49599 GHz -18.51 dBm
2.496 GHz 2556 GHz 100.000 kHz 251931 GHz 1.45 dBm

12:34:33 AM 03/26/2024

RefLevel 40.00dBm  OMfset 13.50dB. Mode Auto Sweep
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Count 100/100
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2.63 GHz 10005 pts 16.5 MHz/ 2.795 GHz
2 Result Summa:

2,630 GHz 2.690 GHz 100.000 kHz 2.63265 GHz 4.58 dBm -25.42 dB

2690 GHz 2691 GHz 1.000 MHz 2.69011 GHz -15.45 dBm -5.45d8

2681 GHz 2695 Gtz 1:000 M 269102 GHz -16.74 dBm 6.70.d8

2,695 GHz 2.750 GHz 1.000 MHz 269617 GHz -24.02 dBm -11.02d8

2.750 GHz 2.795 GHz 1.000 MHz 2.77522 GHz -43.91 dBm -18.91 d8
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12:49:06 AM 03/28/2024

Channel power -25dBm > -26.60dBm (PASS)

Ref Level 4000 dBm  Offset 135048 = RBW 10ki: saL
- At 30dB = SWT  100ms & VBW 30kl Mede Sweep Count 100/100
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CF 2.489 26 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None

Tl [Ref] 1.000 MHz -26.60 dBm

Tx Total -26.60 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41/ 60MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 3000 dBm  Offset 1350 dB Made Autp Sweep SGL Ref Level 40.00dBm Offset 13.50dB Mode Auto Sweep SG6L
Caunt 3007300 Count 100/100
0 20
10 dBy
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2.63 GHz 10005 pts 16.5 MHz/ 2.795 GHz
2.475 GHz 6104 pts. 1 MHz/ 2.556 GHz 2 Result Summa;
2 Result Summa
2,630 GHz 2.690 GHz 100.000 kHz 2.64912 GHz 6.07 dBm -23.93 dB
2475 GHz 2490 GHz 1.000 MHz 249049 GHz -29.08 dB -4.08 dB 2690 GHz 2691 GHz 1000 MHz 2.60006 GHz 25.16 dBm 1516 dB
2430 Gt 2495 Gtz 1,000 Mz 249368 Ghz 2715 d 2691 GHz 2685 Gz 1,000 MH: 2.69126 GHz 24,88 dBm -14.88.dB
2495 Ghr 2.496 GHz 1.000 Mz 249592 GHz -29.24d 2655 GHz 2.750GHz 1.000 MHz 2.69672 GHz -27.09 dBm 1400 dB
2436 GHz 2556 GHz 100,000 kHz 251563 GHz d 2750 GHz 2.795 GHz 1.000 MHz 2.76996 GHz -44.09 dBm -19.09 dB
ey S R0
12:36:49 AM 03/26/2024 12:50:31 AM  03/28/2024
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41/70MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 4000 dBm  Offset 13.50 B Made Auto Sweep

saL Ref Level 40.00dBm  OMfset 135048
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1 Spurious Emissions

Count 100/100

Mode Auto Sweep sl

it Cheek s
L e _SPURJOUS_LINE_ASS. 02
SPORIBUS _LNE ABS 002
- 20
10 dbi
. N T ey
. b A A T g i L et
10 i | |
SRS e s oz || I | |
{ - i
30 | ol i
g 7 el M by,
W ol g
| ™ | wraedrones | [ b N.Lm,\ﬂ e |
" oY
50 ’
262GHz 10005 pts 7.5 MAz/ 2.795 GHz
2.475 Gz 6104 pts. 1 MHz/ 2,888 G | | o
2 Result Summa
2630 GHz 2,630 GHz 100.000 kHz 266612 GHz -23.71 dB
2475 GHz 2.490 GHz 1.000 MHz 2.489 50 GHz -29.00 dBm -4.00 dB 2690 GHz 2,691 GHz 1.000 MHz 2.69095 GHz -18.49 dB
2.490 GHy 2.495 GHz 1.000 MHz 2.09476 GHz -28.82 dBm -15.82 dB 2691 GHz 2695 GHz 1.000 MHz 2.69336 GHz -16.51 dB
2,495 GHz 2496 GHz 1.000 Mtz 249500 GHz -30.08 dBm -17.08 dB 2695 GHz 2.760 GHz 1.000 MHz 269567 GHz -15.60 dB
2.496 GHz 2.566 GHz 100,000 kiz 252607 GHz 5.85 dBm -24.15 dB 2760 GHz 2795 GHz. 1.000 MHz 2.76108 GHz 171848
resy s, 2034020
12:39:12 AM 03/26/2024 12:52:02 AN 03/28/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-34 of 50




seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41/70MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Outter Full RB

Highest Band Edge / Outter Full RB

Ref Level 20,00 dBm  Offset 1350 g8 Mode Auto Sweep b el SEhdy CDirer st
T Count 100/100
mmmhm P
Line _SPURJOUS. i 3 o i
30 dBew SPURIOUS_LINE_ABS_002
- 20
10 dby
. e W PO PITIS BTy
o - e A |m-'w[ Ll dalid bt Load fr'-r"n‘\l
A0 [

SPURIGUS_UNE

"
50
2.475 GHz 6104 pts. 1 MHz/ 2,566 GHz

2 Result Summal

2475 GHz 2.490 GHz 1.000 MHz 2.49031 GHz -26.36 dBm 1.36 dB
2,490 GHx 2495 GHz 1.000 MHz 2.494 76 GHz -20.24 dBm 7.24 dB
2,495 GHz 2.496 GHz 1.000 MHz 2.49597 GHz -19.89 dBm -6.89 dB
2,496 GHz 2566 GHz 100.000 kHz 253453 GHz 2.01 dBm -27.99 dB

12:38:04 AM 03/26/2024

\ i,
%m’“‘ R e W

-
40 b

2.62 GHz 10005 pts 17.5 MHz/ 2.795 GHz
2 Result Summa:

2,620 GHz 2.690 GHz 100.000 kHz 2.66168 GHz 2.66 dBm -27.34 dB

2690 GHz 2691 GHz 1.000 MHz 2.69006 GHz -24.83 dBm -14.83 dB

2681 GHz 2695 Gz 1:000 M 269151 GHz -24.35 dBm -1435.d8

2,695 GHz 2.760 GHz 1.000 MHz 2.70005 GHz -26.49 dBm -13.45d8

2.760 GHz 2.795 GHz 1.000 MHz 2.76018 GHz -42.05 dBm -17.05 d8

ey S R0

12:51:20 AM  03/28/2024

Channel power -25dBm > -27.64dBm (PASS)

Ref Level 40.00 dBm  OMfset 13,5048 & RBW 10kHz 5GL
- At 0dR = SWT 100 ms & VBW 30kH: Mode Sweep Count 100/100
1ACR 1Rm Avg
30 dBen 1 | ++
20
1048
]
10
-20
-30
40
PR R P - W N A
PPV ALY, W-]NWWW\W S VAN W AT
CF 2.486 41 GHz. 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None
Tl [Re) 1000 Wiz -27.64 dBm
T Total 27568 dBm
o R 5 N

10:58:26 PM  03/25/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A2-35 of 50




e%FCC RADIO TEST REPORT Report No. : FG3N2326A

SPORTON LAB.

FR1 n41 / 70MHz / DFT-S OFDM / QPSK
Lowest Band Edge / Inner Full RB Highest Band Edge / Inner Full RB

6L

oL Ref Level 40.00dBm  OMfset 135048 Mode Auto Sweep

Count 100/100

Ref Level 4000 dBm  Offset 13.50 B Made Auto Sweep

Count 300/300

20 b
10 dBy

0 o L s A R S o o mew ey
0 | . ‘

RO e s oz || T [ |
My

]
30 dBe W™l ! 1 o . f‘ Ty M
M R A e | ”}M\W " 1 ) MWN

Iy
50
262GHz 10005 pts 17.5 MHz/ 2.795 GHz
2.475 Gz 6104 pts. 1 MHz/ 2,888 G | | o
2 Result Summa
2630 GHz 2,630 GHz 100.000 kHz 2,666 58 GHz 6.42 dBm -23.58.dB
2475 GHz 2.490 GHz 1.000 MHz 2.489 68 GHz -26.50 dBm -1.50 dB 2690 GHz 2,691 GHz 1.000 MHz 2.69015 GHz -25.14 dBm -15.14 dB
2.490 GHy 2.495 GHz 1.000 MHz 2.49463 GHz -25.91 dBm -12.91 dB 2691 GHz 2695 GHz 1.000 MHz 2.69296 GHz -24.26 dBm -14.26 dB
2,495 GHz 2496 GHz 1.000 Mtz 249546 GHz -27.07 dBm -14.07 dB 2695 GHz 2.760 GHz 1.000 MHz 269521 GHz -27.27 dBm -14.27dB
2.496 GHz 2.566 GHz 100,000 kHz 253863 GHz 5.9 dBm -24.31 dB 2760 0He 2795 GHe. 1,000 Mz 376066 GHz 217 dBm 471748
peay - Ready [LLITITT e
12:41:20 AM 03/26/2024 12:53:27 A 03/28/2024

TEL : 886-3-327-3456 Page Number 1 A2-36 of 50
FAX : 886-3-328-4978




seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41/70MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Outter Full RB

Highest Band Edge / Outter Full RB

Ref Level 40,00 dBm  Offset 13.50 dB Made Auto Sweep Lo

Count 300/300
Limit Chesi i
Line _SPURJoUS. G2

30 dBm

20

10 dbi

R R e e o, R P T e e e

\
Wi,

o

2.475 GHz 6104 pts. 1 MHz/ 2,566 GHz
2 Result Summal

2475 GHz 2.490 GHz 1.000 MHz 2.49045 GHz -26.52 dBm -1.52dB
2,490 GHx 2495 GHz 1.000 MHz 2.49497 GHz -20.36 dBm -1.36 dB
2,495 GHz 2.496 GHz 1.000 MHz 2.49597 GHz -20.26 dBm 7.26 dB
2,496 GHz 2566 GHz 100.000 kHz 2.50445 GHz 0.60 dBm -29.40 dB

12:40:20 AM 03/26/2024

RefLevel 40.00dBm  OMfset 13.50dB. Mode Auto Sweep

6L

Count 100/100

A M«N\VWMMMIJ-I

12:52:45 AM 03/28/2024

n me
L ampisni
40 dBor
262GHz 10005 pts 17.5 MHz/ 2.795 GHz
2 Result Summa:
2630 GHz 2,630 GHz 100.000 kHz 262638 GHz 1.70 dBm -28.30 dB
2,690 GHz 2691 GHz 1.000 MHz 2.69000 GHz -26.25 dBm -16.25 dB
2691 GHz 2695 GHz 1.000 MHz 2.69403 GHz -25.25 dBm -15.25 d8
2,695 GHz 2.760 GHz 1.000 MHz 269992 GHz -25.95 dBm -1295dB
2.760 GHz 2.795 GHz 1.000 MHz 2.76108 GHz -42.29 dBm 17.29.d8
ety S CROD

Channel power -25dBm > -26.81dBm (PASS)

Ref Level 4000 dBm  Offset 135048 = RBW 10ki: saL
- At 30dB = SWT  100ms & VBW 30kl Mede Sweep Count 100/100

1ACLR TRm Avg

30 dBen

-

s

)
) el Ay ol Mgty Lot
W, vl o o L Tk A

din—

Panten i et A Mo A

CF 2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None

Tl [Ref] 1.000 MHz -26.81 dBm

Tx Total 2681 dBm

10:58:06 PM  03/25/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-37 of 50




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41/ 70MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 40,00 dBm  Offset 13.50 0B

Mode Auto Sweep

SGL
Count 300/300

RefLevel 40.00dBm  OMfset 13.50dB.

Mode Auto Sweep

6L

Count 100/100

0 20
10 di
, T, S F e oo bt e
0 i ‘
SRS e avs 002 T ' , L
0 - / | 304 W_“'
e ., ETSv— ol Mo, [
| P i A iy, | | |20 dBm T h M
50
2.62 GHz 10005 pts 17.5 MHz/ 2.795 GHz
2.475 GHz 6104 pts. 1 MHz/ 2.566 GHz 2 Result Summa;
2 Result Summa
3 2,620 GHz 2.690 GHz 100.000 kHz 2.63842 GHz 5.09 dBm -24.91 dB
2475 GHz 2.490 GHz 1.000 MHz 248895 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.68001 GHz -25.91 dBm -15.91 dB
2490 GHa 2495 GHz 1.000 Mz 249349 GHz -21.97 dBm 2681 GHz 2695 Ghz 1.000 Mz 269467 GHz -27.01 dBm -17.01 d8
2495.GHr 249 GHiz 1.000 MHz 249575 GHz ~28.60 dBm 2695 GHz 2760 GHz 1.000 MHz 269924 GHz -26.91 dBm 135148
2856 GHz 2.566 GHz 100,000 kHz 2.53324 GHz .46 dBm 2760 0He 2795 ctie 1000 Mis 276102 GHz 4215 dBm 471548
i ey S R
12:42:36 AM  03/26/2024 12:54:09 AM  03/28/2024
TEL : 886-3-327-3456 Page Number : A2-38 of 50

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 80MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 40,00 dBm  Offset 13.50 0B

Mode Auto Sweep

[t Ay

Pty

SPURIGUS_UNE_ ABS 002

0

I
¥

RefLevel 40.00dBm  Ofiset 13.50 4 Mode Auto Sweep set

Count 100/100

0 B {W\‘W'\Mw WWW"“‘-"F;M

"
Lo #

2 Result Summal

2475 GHz
2490 GHz
2,495 GHz
2496 GHz

2.490 GHz
2495 GHz
2496 GHz
2576 GHz

1.000 MHz
1.000 MHz
1.000 Mz

100,000 kHz

E P V)
| it b P
J-"' mem”"“"m gl
50
2475 GA: 6104 pis i

2.48384 GHz
249342 GHz
2.49596 GHz
253424 GHz

12:46:25 AM  03/26/2024

2.61 GHz 10005 pts 18.5 MHz/ 2.795 GHz
2 Result Summa:
2610 GHz 2.690 GHz 100.000 kHz 263077 GHz 6.49 dBm -23.51dB
2690 GHz 2691 GHz 1.000 MHz 2.690 26 GHz -28.57 dBm -18.57 dB
2681 GHz 2695 Gtz 1:000 M 269414 GHz -27.71 dBm -17.71d8
2,695 GHz 2770 GHz 1.000 MHz 269558 GHz -27.87 dBm -14.87dB
2.770 GHz 2.795 GHz 1.000 MHz 2.77106 GHz -42.53 dBm -17.53 d8
N

12:55:40 AM 03/28/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-39 of 50




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 80MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Outter Full RB

Highest Band Edge / Outter Full RB

Ref Level 40,00 dBm  Offset 13.50 0B

Limit Chesi
Line _SPURJoUS.
30 dBm

o

Mode Auto Sweep

SGL

Count 300/300

Ir»\w\w»- s g W

o ot

L]

P M P g gL e

syl

SPURIGUS_UNE

ot

o

50

2.475 GHz

2 Result Summal

6104 pts

0.1 MHz/

2.576 GHz

2475 GHz
2490 GHz
2,495 GHz
2496 GHz

2.490 GHz
2495 GHz
2496 GHz
2576 GHz

1.000 MHz
1.000 MHz
1.000 Mz

100,000 kHz

iz
249477 GHz
2.49596 GHz
252277 GHz

12:45:17 AM 03/26/2024

RefLevel 40.00dBm  OMfset 13.50dB.

SPORIBUS_LINE_ABS_002

Mode Auto Sweep

6L

Count 100/100

20

PR A

SRR A Y

| WW"»MWW
40 b
e

2.61 GHz 10005 pts 18.5 MHz/ 2.795 GHz
2 Result Summa:

2610 GHz 2.690 GHz 100.000 kHz 2.65044 GHz 1.75 dBm -28.25dB

2690 GHz 2691 GHz 1.000 MHz 2.69001 GHz -20.03 dBm -10.03 dB

2681 GHz 2695 Gtz 1:000 M 269101 GHz 17.91 dBm 791 dB

2,695 GHz 2770 GHz 1.000 MHz 269584 GHz -28.33 dBm -1533dB

2.770 GHz 2.795 GHz 1.000 MHz 2.77006 GHz -42.41 dBm -17.41d8

ey S 0N

12:54:50 AN 03/28/2024

Channel power -25dBm > -27.35dBm (PASS)

Ref Level 40.00 dBm
- At 30dB = SWT
1ACLR

Offset 135008 = RBW 10 kHz sGL
100 ms & VBW 30k Mode Sweep Count 100/100
TRm Avg

30 dbm 1 { T

N s

P T N T ¥ SR W NV RS SRR

st g

CF2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz

2 Result Summar None
Tl [Ref] 1.000 MHz -21.35 dBm
Tx Total 2735 dBm

10:55:46 PM  03/25/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A2-40 of 50




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41/ 80MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 40,00 dBm  Offset 13.50 0B

Made Auto Sweep sl Reflevel 40.00Bm  Ofiset 1350 d Mode Auto Sweep seL
e myan) Count 100/100
1 Spurious Emis
Limit G 2
Line _sPURJous. P
ELRL
0 20
10 dbi
W "
. [N A R A N P R A s, 0 dBr [ AR, o ,H‘!H
-0 ! ‘ f
. | | , \
o — ] J \
N — ] J " -30d w i
/“""’"’ I LN, ;F,NJ‘%W m " R
agion ™™ D 40 dBor
o] -
50
261 GHz 10005 pts 5.5 MHz/ 2.795 GHz
2475 Ghz 104 pts Joymies 23766H2 ][ 3 Resutt Summa
2 Result Summa
2610 GHz 2,630 GHz 100.000 kHz 264972 GHz 5.70 dBm -24.30 dB
2475 GHz 2.490 GHz 1.000 MHz 249043 GHz -26.97 dBm -1.97 dB 2690 GHz 2,691 GHz 1.000 MHz 2,690 211 GHz -25.67 dBm -15.67 dB
2.490 GHy 2.495 GHz 1.000 MHz 2.49403 GHz -24.98 dBm -11.98 dB 2691 GHz 2695 GHz 1.000 MHz 269102 GHz -24.
2,495 GHz 2,496 GHz 1000 MHz 249596 GHz -26.03 dBm -13.03 dB 3635 G ITI06H: 1,000 Mz 269652 GHz 25,
2.496 GHz 2,576 GHz 100,000 kiz 253732 GHz 4.46 dBm -25.54 di 2770 GHe 2795 GHe. 1,000 MHz 277134 GHz
ey e
12:48:42 AN 03/26/2024 12:57:06 A 03/28/2024

Lowest Band Edge / Outter Full RB

Highest Band Edge / Outter Full RB

Ref Level 4000 dBm  Offset 1350 B [y Ay saL RefLevel 50.00dBm  Offset 135048 Mode Auto Sweep seL
Count 300/300 Count 100/100
ETa 7
Limit Phss Limit Chec
line._spulous_uA e _SPURIOUS.LINE_ABS. 02
30 By SPORIDUS_LINE_ABS_002
P} 20
10 dir
0 e YTSRPSTI T [P oy PRy e T g R oy P
[ e S O T e s PN gt e g O P"‘}”‘“Iw“' Lkl O A L |
|
0 L L)
T ‘ T
G / T
pS— M \ 1\“‘
o . 1 o -:...n"»‘r‘\hw
40 db
o [
50
261GHz 10005 pts 185 ML/ 2.795 GHz
2.475 GHz 6104 pts. 10.1 MHz/ 2.576 GHz 2 Result Summa;
2 Result Summa
2610 GHz 2,690 GHz 100.000 ki 2.68742 GHz 0.47 dBm -29.53 dB
2475 GHz 2490 GHz 1.000 MHz 2485562 GHz 20./4 dém -1.74d8 260 GHz 2691 GHz 1,000 Mtz 269005 GHz 19.94 dBm -5.94 dB
2,490 Gz 2495 GHz 1.000 MHz 209458 GHz .19 dBm -819dB 2691 GHz 2695 GHz 1.000 MHz 269102 GHz 20.04 dBm -10.04 di
2,495 GHz 2496 Gz 1.000 Mtz 2.49596 GHz 19.98 dBm -6.98 dB 2695 GHz 2770 GHz 1.000 Mtz 2.69674 GHz -27.82 dBm -14.87 dB
2.496 GHz 2.576 GHz 100,000 kiz ZET5U5 R LT C L 2770 GHz 2795 GHz. 1.000 MHz 2.77013 GHz 4251 dBm -17.51 dB
oy . 0 ety 5 LD

12:47:33 AN 03/26/2024

12:56:23 AM  03/28/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A2-41 of 50




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41 / 80MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Inner Full RB Highest Band Edge / Inner Full RB

6L

RefLevel 40.00dBm  OMfset 13.50dB. Mode Auto Sweep

Ref Level 40,00 dBm  Offset 13.50 dB Made Auto Sweep Lo

Count 300/300 Count 100/100

20 20
0 ey et o I S e
-10 ‘ ‘ R 1
| | ] |
SPiBGS e Aps ooz T f

30 v = 'y k " T w
w | o [ "wm,m\,"w i mfnlww [ o 'W.-T %W

2.61 GHz 10005 pts 8.5 MHz/ 2.795 GHz
2 Result Summa;

2.475 GHz 6104 pts. 101 M2/ 2576 GHz
2 Result Summal

2610 GHz 2690 GHz 100.000 kHz 264332 GHz 3.39 dBm -26.61 dB
2475 GHz 2.490 GHz 1.000 MHz 2.49048 GHz -29.81 dBm -4.81 dB 2690 GHz 2,691 GHz 1.000 MHz 2.69019 GHz -26.73 dBm -16.73dB
2.490 GHr 2495 GHz 1,000 MHz 2.49350 GHz -27.16 dBm -14.16 dB 2691 GHz 3695 GHe 1.000 MHz 2 2 -25.89 dBm 1589 dB
2,495 GHz 2496 GHz 1.000 Mtz 249595 GHz -28.44 dBm -15.44 dB 2695 GHz 2770 GHz 1.000 MHz 269543 GHz -27.63 dBm 14,63 dB
2.496 GHz 2576 GHz 100,000 kHz 251977 GHz 4.48 dBm 2552 dB 2770 GHs 2795 GHe. 1,000 Mis 277113 GHz 4266 dBm 17,66 dB
12:49:50 AN 03/26/2024 12:57:48 A 03/28/2024
TEL : 886-3-327-3456 Page Number 1 A2-42 of 50

FAX : 886-3-328-4978




e%FCC RADIO TEST REPORT Report No. : FG3N2326A

SPORTON LAB.

FR1 n41/ 90MHz / DFT-S OFDM / Pl/2 BPSK
Highest Band Edge / Inner Full RB

Lowest Band Edge / Inner Full RB

Mode Auto Sweep sl

RefLevel 40.00dBm  OMfset 13.50dB.

SGL
Count 100/100

Ref Level 4000 dBm  Offset 13.50 B Made Auto Sweep
Count 300/300

- 20
10 di
. Ir e R A g ,.h.\wmu,m,yﬁmwp‘ 0 dbor lr\wmw.rmmmwr
10 \ |
L \ . It
=t My v g iiaiie
. o M | i i Nt
[ A R vl it "Q’.%‘nww . MM L i
| [
50
26GHz 10005 pts 19.5 M/ 2.795 GHz
Zar3GH: 104 pts KL 7] 2386.GH2 ]| 5 Result Summa
2 Result Summa
2600 GHz 2690 GHz 100.000 ki 266173 GHz 433 dBm -25.67 dB
2475 GHz 2.490 GHz 1.000 MHz 2.490 29 GHz -28.33 dBm -3.33 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.68003 GHz -30.06 dBm -20.06 dB
2,490 GHz 2495 GHz 1.000 Mtz 289376 GHz -24.90 dBm -11.90 dB 2691 GHz 2,695 GHz 1.000 MKz 2.69489 GHz -29.07 dBm -19.07 48
2,495 GHz 2496 GHz 1.000 Mtz 249596 GHz -26.00 dBm -13.00 dB 2695 GHz 2.780 GHa 1.000 MHz 260833 GHz -29.42 dBm -16.42 dB
2856 GHz 2586 GHz 100,000 kHz 2.52036 GHz 5.03 dBm 2457 dB 2780 CHe 2795 Gtz 1,000 Mis 2.78060 GHz 42,96 dBm 17.96 dB
resoy : fesy (N L ]
12:53:35 AN 03/26/2024 12:59:20 aM 03/28/2024
Page Number 1 A2-43 of 50
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41/90MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Outter Full RB

Highest Band Edge / Outter Full RB

Ref Level 40,00 dBm  Offset 13.50 0B

Mode Auto Sweep saL
Count 300/300

_Lw\: Chee P
Line _SPURJOUS. 2 :

30 dBew 1

20

10 di

o

Imwmw\.wp,: e e L T T TP N T Y

[ |

\
|

i
i T 5

50

2.475 GHz 6104 pts. 111 M2/ 2 586 GHz

2 Result Summal

2.475 GHz 2490 GHz 1.000 MHz 2.49005 GHz -26.94 dBm -1.84 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.494 81 GHz -21.49 dBm -8.49 dB
2,495 GHz 2.496 GHz 1.000 MHz 2.49596 GHz -19.69 dBm -6.69 dB
2.496 GHz 2586 GHz 100.000 kHz 253740 GHz -0.50 dBm -30.50 dB

12:52:31 AM 03/26/2024

RefLevel 40,00 dBm  Offset 13,508 Mode Auto Sweep set
Count 100/100
3n L
SPURIOUS_LINE_ABS_002
20
B Fnik o ] TR "
P S e R TR Ty M
S
i e
40 dmr W’\"“w....
2.6 GHz 10005 pts 19.5 MHz/ 2.795 GHz
2 Result Summa:
2.600 GHz 2.690 GHz 100.000 kHz 2.61163 GHz 0.52 dBm -29.48 dB
2690 GHz 2691 GHz 1.000 MHz 2.69000 GHz -20.20 dBm -10.20 dB
2691 Ghiz 2595 GHz 1,000 MHz 2.69170 GHz 20.26 dBm -10.26 d8
2,695 GHz 2.780 GHz 1.000 MHz 269591 GHz -25.72 dBm -1L71dB
2.780 GHz 2.795 GHz 1.000 MHz 2.78049 GHz -43.05 dBm -18.05 dB
O

12:58:37 AM 03/28/2024

Channel power -25dBm > -26.96dBm (PASS)

Offset 135008 = RBW 10 kHz sGL
100 ms & VBW 30k Mode Sweep Count 100/100
TRm Avg

Ref Level 40.00 dBm
- At 30dB = SWT
1ACLR

30 dbm 1 { T

A W, ATl

50 i

AT AT YA A o S eV d Ve k&

CF 248957 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz

2 Result Summar None
Tl [Ref] 1.000 MHz -26.96 dBm
Tx Total -26.96 dBm

10:53:02 PM  03/25/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A2-44 of 50




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 /90MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 40,00 dBm  Offset 13.50 0B

Mode Auto Sweep saL Ref Level 40.00 dfim  OMset 13.50 4B Mode Auto Sweep —
e Count 100/100
1 Spurious Emis:
Limit C 2
Line _SPUROUS. P
30 dBew
20 20
10 di
. T MY e oo NM(H\'.M,W‘ e
| \ |
40 } | -
| |
e f ; ;
. . 4 3 g g i ‘w\% L A
= 7 1 b
|t — o — T iy i
I Aty gt i, o 40 dBr
P\l s
50
25GH: 10005 pts 9.5 MHz/ 2.795 Gz
Zar3GH: 104 pts 1.1 MK/ 2386.GH2 ]| 5 Result Summa
2 Result Summa
2600 GHz 2690 GHz 100.000 kHz 262593 GHz 6.17 dBm -23.83 dB
2475 GHz 2.490 GHz 1.000 MHz 2.488 24 GHz -28.41 dBm -3.41 dB 2690 GHz 2,691 GHz 1.000 MHz 2.698005 GHz -26.23 dBm -16.23dB
2.490 GHr 2495 GHz 1,000 MHz 2.49376 GHz -28.32 dBm -11.32dB 2691 GHz 3695 Ghz 1.000 MHz 269122 GHz -26.09 dBm -16.09 df
2,495 GHz 2496 GHz 1.000 Mtz 249596 GHz -25.75 dBm -12.75dB 2695 GHz 2.780 GHa 1.000 MHz 260613 GHz -26.71 dBm S1371d8
2.496 GHz 2586 GHz 100,000 kHz 253533 GHz 4.40 dBm -25.60 dB 2780 GH 2795 Gtz 1,000 MHz 2.78029 GHz 42,96 dBm 17.96 dB
peay Redy (N il
12:55:55 AN 03/26/2024 01:00:44 A 03/28/2024
— » [ | =
Ref Level 4000 dBm  Offset 1350 B Mode puto Sweep saL RefLevel 50.00dBm  Offset 135048 Mode Auto Sweep seL
e Count 100/100

Limit Phss Limit Chec
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26GHz 10005 pts 19.5 M/ 2.795 GHz
2.475 GHz 6104 pts. 11.1 MHz/ 2.586 GHz 2 Result Summa;
2 Result Summa
2600 GHz 2,690 GHz 100.000 ki 2.66596 GHz 1.06 dBm -28.94 dB

2475 GHz 2490 GHz 1.000 MHz 243843 GHz 27.40 dém 240 dB 260 GHz 2691 GHz 1,000 Mtz 269001 GHz 21.58 dBm 1158 dB

2,490 Gz 2495 GHz 1.000 MHz 209499 GHz -38 dBm -8.38dB 2691 GHz 2695 GHz 1.000 MHz 269103 GHz 20.12 dBm 101248

2,495 GHz 2496 Gz 1.000 Mtz 249597 GHz 20.53 dBm -1-53dB 2695 GHz 2.780 GHz 1.000 MHz 268523 GHz -25.85 dBm -12.85dB

2496 GHz 2586 GHz 100000 kiz 2.52566 GHz -0.56 dBm -30.56 dB 2780 cr 3705 orte 1000 M 278278 GHz 1303 dBm 18,03 dB

I R
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 /90MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 40,00 dBm  Offset 13.50 0B

Mode Auto Sweep

SGL
Count 300/300

RefLevel 40.00dBm  OMfset 13.50dB.

Mode Auto Sweep

6L

Count 100/100

e !

30 dBew
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25GH: 70005 pts 19.5 M/ 2.795 Gz
::15 ﬁn;l 104 pts 11 MHz/ 2388GHz || ) Result Summe:
esult Summa
2600 GHz 2690 GHz 100.000 kHz 265098 GHz 3,61 dBm -26.39 dB
2475 GHz 2.490 GHz 1.000 MHz 248887 GHz -29.59 dBm -4.59 dB 2690 GHz 2,691 GHz 1.000 MHz 2.69010 GHz .27.37 dBm -17.37d8
2.490 GHr 2495 GHz 1,000 MHz 249337 GHz -26.81 dBm -13.81 dB 2691 GHz 3695 Ghz 1.000 MHz 269364 GHz 26.94 dBm -16.94 dB
2,495 GHz 2496 GHz 1.000 Mtz 249596 GHz -27.32 dBm -14.32dB 2695 GHz 2.780 GHa 1.000 MHz 260583 GHz -27.68 dBm -14.68 dB
2.496 GHz 2586 GHz 100,000 kHz 253285 GHz 3.58 dBm -26.42 dB 2780 GH 2795 GHe. 1,000 Mis 278153 GHz 4290 dBm 17.60 dB
feor ey S U0
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41/ 100MHz / DFT-S OFDM / Pl/2 BPSK

Lowest Band Edge / Inner Full RB Highest Band Edge / Inner Full RB

Ref Level 3000 dBm  Offset 13.50 0B Mode Auto Sweep saL RefLevel 40,00 dm Ofset 13.50d5 Mode Auto Sweep saL
e Count 100/100
1 Spurious Emis
Limit C 2
Line _SPUROUS. P
30 dBew
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239 Ghz 10005 pts 20,5 MHz/ 2.795 Gz
Zar3GH: 104 pts AL 7] 2396.GH2 ]| 3 Result Summa
2 Result Summa
2 2590 GHz 2690 GHz 100.000 kHz 263010 GHz 4,80 dBm -25.20 dB
2475 GHz 2.490 GHz 1.000 MHz 248802 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.69065 GHz -28.97 dBm -18.97 dB
2,490 Ghx 2495 GHz 1.000 Mt 2.49240 GHz 2691 GHz 2.695 GHz 1.000 MHz 2.69498 GHz -28.34 dBm -18.34 dB
2495 GHe 2496 GHz 1.000 MHz 249545 GHz 2695 GHz 2790 GHz 1.000 Mz 269602 GHz ~24.60 dBm 116048
2.496 GHz 2.596 GHz 100.000 kHz 2.53026 GHz 2790 GHz 2795 GHz 1,000 MHz 2.79176 GHz 43.34 dBm 1834 dB
festy 5
12:59:20 AN 03/26/2024 01:02:57 am  03/28/2024

Lowest Band Edge / Outter Full RB Highest Band Edge / Outter Full RB

Ref Level 4000 dm  Offset 13.50 a8 (= saL Ref Level 40.00d8m  Offset 13,50 d8 Mode Auto Sweep S6L
Count 300/300 Count 100/100

Lipuross inivien

Limit C Phss Limit Chee
une. spuRlous_Lm phes e _SPURIOUS_LINE_ABS 002
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10 dir
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239 Ghz 10005 pts 20,5 MHz/ 2.795 Gz
2.475 GHz 6104 pts. 12.1 MHz/ 2.596 GHz 2 Result Summa;

2 Result Summal

2590 GHz 2690 GHz 100.000 kHz 267763 GHz
2475 GHz 2490 GHz 1.000 Mtz 248325 GHz -25.79 dBm 0.79 dB 2690 GHz 2691 GHz 1.000 Mz 2.69004 GHz
2,490 GHz 2.495 GHz 1000 MHz 249496 GHz -21.47 dBm -847dB 2691 GHa 2695 GHe 1,000 MHz 269122 GHz
2495 GHe 2,496 GHz 1.000 Miz 249600 GHz -19.22 dBm 622dB 3695 GHr 3790 GHe 1,000 MHz 260702 GHz
2,496 GHz 2,59 GHz 100,000 kifz 256499 GHz 053 dBm -30.59 dB 2790 CHe 3795 CHy. 1000 M 279051 GHz
o D 5NN
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41/100MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Inner Full RB Highest Band Edge / Inner Full RB

Ref Level 50,00 dBm  Offset 13.50 08 Made Auto Sweep sl Reflevel 40.00Bm  Ofiset 1350 d Mode Auto Sweep s6L
Count 300/300 Count 100/100
1 Spurious Emis

Limit 2
Line _SPURJoUS P

30 dBor-

2 b
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40 dBor
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il o 4 a0den it bk ey
PR e R—— S T . WA ——

2.59 GHz 10005 pts 20.5 MHz/ 2.795 GHz
2 Result Summa;

2.475 GHz 6104 pts. 121 MHz/ 2,586 GHz
2 Result Summal

2590 GHz 2690 GHz 100.000 kHz 261791 GHz 412 dBm -25.38 dB
2475 GHz 2.490 GHz 1.000 MHz 248851 GHz -26.34 dBm -1.34 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.69099 GHz 25.40 dBm -15.40 dB
2.490 GHr 2495 GHz 1,000 MHz 249186 GHz -23.11 dBm -10.11 dB 2691 GHz 7695 GHz 1.000 MHz 269499 GHz 24,66 dBm -14.66 dB
2,495 GHz 2496 GHz 1.000 Mtz 249599 GHz -23.65 dBm -10.65 dB 2695 GHz 2.790 GHa 1.000 MHz 269616 GHz -23.30 dBm 103048
2.496 GHz 2596 GHz 100,000 kHz 252421 GHz 3.98dBm -26.02 dB 2790 GH 2795 GHe. 1,000 MHz 279242 GHz 43.26 dBm 18.26 dB
resy & 0 Redy (N 3
01:01:44 AN 03/26/2024 01:04:22 AM  03/28/2024

Lowest Band Edge / Outter Full RB Highest Band Edge / Outter Full RB

e R - Hlomomos GEss Cxarees s
Count 300/300 Count 100/100
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40 dBrr T T —

2.59 GHz 10005 pts 20.5 MHz/ 2.795 GHz
2 Result Summa;

2.475 GHz 6104 pts. 121 MHz/ 2,586 GHz
2 Result Summal

2590 GHz 2,690 GHz 100000 kHz

2 X
2475 GHz 2490 GHz 1.000 Mz 248255 GHz 2680 GHz 2691 GHz 1.000 MHz 269004 GHz -22.74 dBm 12.74dB
2,490 GHz 2.495 GHz 1.000 MHz 248491 GHz 2691 GHz 2,695 GHz 1.000 MHz 269134 GHz -20.95 dBm -10.95 dB
2495 Gtz 249 Gtz 1.000 Mtz 2.49600 GHz 7695 Ghiz 2790 Gz 1,000 MHiz 2.60631 GHz -27.91 dBm 1451 dB
2496 GHz 259 Ghz 100000 kiz 250777 GHz 2.790 GHz 2795 GHz 1.000 MHz 279047 GHz -43.18 dBm -18.18dB
weaty & 5
01:00:36 AM 03/26/2024 01:03:40 AM 03/28/2024
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SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41/100MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 4000 dBm  Offset 13.50 B Made Auto Sweep

RefLevel 40.00dBm  OMfset 13.50dB. Mode Auto Sweep

6L

Count 100/100
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10005 pts 20.5 MHz/ 2.795 GHz
2.475 GHz 6104 pts. 12.1 MHz/
2 Result Summa
2690 GHz 100.000 kHz 262216 GHz 418 dBm -25.82 dB
2475 GHz 2.490 GHz 1.000 MHz 2.487 89 GHz -27.19 dBm 2,691 GHz 1.000 MHz 2.69084 GHz -27.39 dBm -17.39d8
2490 GH 2495 GHz 1,000 MHz 249177 GHz -25.72 dBm 3695 GHe 1.000 MHz 2.69342 GHz 2631 dBm 16,31 dB
2,495 GHz 2,496 GHz 1.000 Mtz 249595 GHz -26.05 dBm 2.790 GHz 1.000 Mz 269621 GHz -26.67 dBm -13.67dB
2.496 GHz 259 GHz 100,000 kHz 252641 GHz 3.13 dBm 2795 chie 1000 Mis 279300 GHz 4324 dBm 1824 d8
— LTI Ready S
01:02:52 AM  03/26/2024
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